Global Warming—Myth or Reality?

John Crane

Part 4. Has Global Warming Already Begun?
=N | here seems little doubt that a warming trend has been
e\ observed during the last century. There has been a global
temperature rise of about 0.5-1°F, although there is con-
siderable question as to how much and even as to why. Almost all
of mankind’s fossil-fuel emissions of carbon dioxide have occurred
during the pastone hundred years. Coal was predominant for much
of that time, but usage has shifted since World War 11 toward oil and
gas in industrialized nations. Non-fossil energy sources—hydro-
electric and nuclear power—supply about 15 percent of the global
demand for energy.

The greatest per-capita rate of growth of fossil-fuel usage oc-
[...]
study of three different water treatment processes—membrane
softening, lime softening/ozonation/filtration, and lime softening/
filtration/ion exchange—was performed to determine the ability of
each process to meet finished water quality goals. Based on the
results of the study, a conceptual treatment process design for each
process was developed. Among the major factors used to compare
the processes were capital and operating costs, finished water
quality, and the ability to meet future regulations.

S

2

Raw Water Quality
The source wellfield
is a surficial wellfield

Table 1. Raw Water Quality Characteristics

- Alkalinity, Total 250 - 285 mg/L as CaCO3
p#me_mg water f_r fom Calcium Hardness 250 - 275 mg/L as CaCO3
the Biscayne aquifer. g 75-150 CU
The raw water isnon- ||, 1.0- 1.5 mg/L

brackish but has high |py

levels of color, total |Total Dissolved Solids
organic carbon, disin-
fection by-product precursors, calcium hardness, and alkalinity.
Table 1 presents the range of values for major raw water quality
parameters.

6.7 - 7.2 pH units
350 - 500 mg/L

Membrane Softening Process Description

A schematic for the proposed membrane softening process is
shown in Figure 1. Raw water is chemically pretreated and pumped
through dual media and cartridge filters before entering the mem-
brane trains. The membranes separate the contaminants from the
raw water and produce high quality permeate. As the concentrate
with the contaminants is disposed of through underground injec-
tion wells, the permeate undergoes post-treatment, including
degasification, pH adjustment, and disinfection.

Lime Softening/Ozonation/Filtration Process Description
A schematic for the proposed lime softening/ozonation/filtration
process is shown in Figure 2. Raw water is chemically pretreated to
enhance color removal in the softeners. Raw water hardness and
some color is removed in the lime softening units. Sludge from the
softeners is processed in the sludge handing system while the
softened water is ozonated to remove more color. The ozonated
water is filtered for turbidity removal and then disinfected.

Lime Softening/Filtration/lon Exchange Process Description

A schematic for the proposed lime softening/filtration/ion ex-
change process is shown in Figure 3. Raw water is chemically
pretreated to enhance color removal in the softeners. The softened
water is disinfected and filtered to remove turbidity as the lime
sludge is processed in the sludge handing system. The filtered

Table 2. Qualitative Comparison of Water Treatment Processes
Lime Softening/ | Lime Softening/
Membrane Ozonation/ Filtration/

Area of Comparison Softening Filtration lon Exchange
Capital Cost X
Operating Cost X
Finished Water Quality X
Ability to Meet Future

Regulations X
Site Issues X
Residuals Disposal X
Operability X

water passes through ion exchange units to remove color. Regenerant
waste is neutralized on-site in a waste treatment system and
disposed through the sewer system.

Comparison Of Processes

Table 2 provides a qualitative comparison of the three processes
with a mark provided for the treatment process which has an
advantage in a specific area. The membrane softening process has
the advantage in most of the areas of comparison, especially the
importantareas of water quality, ability to meet future regulations,
and operability. Although the lime softening/ozonation/filtration

DEEP
INJECTION
WELLS
Concentrate Disposal

Permeate @

RAW WATER
WELLS ————1

o )—-o=

CARTRIDGE MEMBRANE )\ imeANE

Chlorine Caustic

FILTERS FEED Soda z
PUMPS TRAINS %
Sn
=
Scale Inhibitor Caustic L=
Soda 25
Sulfuric & Gas Q
Hydrochloric ODOR a
Acids Permeate SCRUBBER
y - DISTRIBUTION
= SYSTEM
TRANSFER FiNonED
PUMPS SERVICE
STORAGE PUMPS
t§\& oe\é\c‘ qur S . .
NS Figure 1. Membrane Softening Process
O ¥

LIME, POLYMER

Chlorine, Iron
Salt, Polymer

OZONE Chlorine
CONTACTOR Ammonia. l

Polyphosphate

Filtered Water

TRANSFER

FILTERS

Sulfuric - Ozone
Acid
| Supernatant

Corrosion

Backwash Inhibitor

RAW WATER
WELLS
SLUDGE

MECHANICAL

DEWATERING ] DISPOSAL o

EQUIPMENT Figure 2. Lime Softening/Filtration Process

Lime, Polymer ION EXCHANGE UNITS
Chlorine
Chlorine, Iron Ammonia Filtered Water
Salt, Polymer Regeneration
¢ Waste to
Sewer
@ . System
FILTERS TRANSFER CARTRIDGE Sulfuric
Folyphosphate PUMPS  FILTERS Acid
Supematant . Corrosion —»-|
Inhibitor
-
RAW WATER T
FINISHED WATER

HIGH
SERVICE
PUMPS

DISTRIBUTION
SYSTEM

SLUDGE

MECHANICAL DISPOSAL

DEWATERING
EQUIPMENT

Figure 3. Lime Softening/Filtration/lon Exchange Process

40 - JANUARY 1998 = FLORIDA WATER RESOURCES JOURNAL



treatment process was the lowest cost alternative, the membrane
softening process provides superior water treatment.

Cost Comparisons: The capital and operating costs presented
are based on the conceptual design for each treatment process. The
finished water from each design meets all primary and secondary
drinking water standards and the established finished water qual-
ity goals with one process unit out of service.

In general, the capital cost estimates include the cost of furnish-
ing and installing the process equipment, buildings and contain-
ment structures, pipelines, electrical components, and instrumen-
tation. Operational cost estimates include power, chemical, residual
disposal, and operations and maintenance labor costs. The opera-
tional cost estimates also include the repair and replacement of
costly specialty items such as membrane elements and ion ex-
change resin. For all three treatment processes, the capital and
operating cost estimates did not include raw water supply costs.
These costswere not included due to the uncertainty of the source(s)
of raw water for the proposed facility. Table 3 summarizes the
difference in capital cost, operating cost, and total amortized capital
and operating cost per 1,000 gallons produced and per year using
each of the different treatment processes.

The membrane softening treatment process is the most costly
treatment process to construct and operate of the three treatment
processes investigated. When comparing amortized capital and
operating costs combined, the membrane softening treatment pro-
cess cost was 25 percent greater than the lime softening/ozonation/
filtration process and 15 percent greater than the lime softening/
filtration/ion exchange process. The membrane softening treat-
ment process has higher electrical and chemical costs compared to
the other two treatment processes. Between the lime softening/
ozonation/filtration treatment process and the lime softening/fil-
tration/ion exchange process, the former was less costly mainly due
to the lower operational costs.

Table 3. Summary of Cost Comparison Between Treatment Processes

Lime Softening/  Lime Softening/

Membrane  Ozonation/ Filtration/
Softening Filtration lon Exchange
Capital Cost, $(a) $36,575,000 $27,430,000 $28,020,000
Capital Cost, $/GPD Capacity $2.03 $1.52 $1.56
Operating Cost, $/1,000 Gal $0.93 $0.77 $0.85
Operating plus Amortized Capital,
$/1,000 Gal Produced(b) $1.33 $1.07 $1.16
Operating plus Amortized Capital,
$/Year(b)(c) $6,550,000  $5,270,000 $5,720,000

(a) Capital cost estimates are based on an 18 MGD facility. Accuracy of the capital cost
estimate for each of the three treatment processes is plus or minus 30%.

(b) Capital costs are amortized at 6% over a 30 year period.

(c) The operating plus amortized capital costs per year are based on a yearly water
production equivalent to 75% of maximum plant capacity.

Finished Water Quality: The three treatment processes metall
the major water quality goals. Specifically, each produces a finished
water having low hardness, low color, and low turbidity; provides
corrosion control of the distribution system; provides a higher level
of disinfection than is current practice; and significantly reduces
disinfection by-products. Table 4 provides a comparison of how the
projected finished water from each treatment process compares to
established finished water goals.

The membrane softening treatment process produces the highest
quality finished water. The finished water has essentially no color,
total organiccarbon, turbidity, or disinfection by-product formation
potential. The membrane softening process is given credit by EPA
as a disinfection barrier that exceeds the viruses inactivation
requirements of the Surface Water Treatment Rule (SWTR).

The other two processes, while meeting all the finished water
quality goals, have higher levels of total organic carbon, disinfec-
tion by-product formation potential, and turbidity. The significant
difference between the two lime softening processes is that lime
softening/filtration with ozone produced a finished water with a

color of 10 color units and higher total organic carbon levels, while
the ion exchange process removed all the color and the majority of
the total organic carbon.

Ability to Meet Future Regulations: The future Groundwater
Disinfection Rule (GDR) and the Disinfectants/Disinfection By-
Products (D/DBP) Rule are two major anticipated drinking water
regulationswhich will be impacting the treatment process selection
for the Sawgrass WTP. All three conceptual treatment process
designs will meet anticipated drinking water regulations associ-
ated with these two rules in their current form.

However, other future regulations may negatively impact the
treatment processes. The potential future regulations include regu-
lation of more DBPs, classification of the future Sawgrass WTP raw
water source as being under the influence of a surface water (UDI),
and tighter total organic carbon (TOC) removal requirements or
even a TOC MCL. More DBP regulation would likely include
aldehydes, which is typically associated with ozone. Classification
of the raw water source as UDI would require the Sawgrass WTP
to meet Surface Water Treatment Rule (SWTR) standards, includ-
ing Giardia inactivation.

For membrane softening treatment, meeting any of these three
potential future regulation scenarios would not be a problem given
the proposed design criteria. For lime softening/ozonation/filtra-
tion, meeting these future regulations as projected would require
treatment modifications from the proposed process design. For
example, increasing the ozone dose and lowering the softened water
pH to allow for ozone to be used as a disinfectant may be required.
Also, converting the dual-media filters to biologically-active filters
for TOC and aldehydes removal would be a likely possibility.

For the lime softening/filtration/ion exchange treatment process,
meeting the requirements of the SWTR would require additional
disinfection contact time for Giardia removal through additional
water storage. This could be a large volume because primary
disinfection must be accomplished with chloramines to prevent
DBP formation and chloramines are a poor disinfectant of Giardia.
Also, consistently meeting a TOC MCL would be very difficult for
the lime softening/filtration/ion exchange process, requiring con-
siderably shorter run cycle times based on TOC removal instead of
the run cycle times set forth in the proposed process design, which
were based on color removal. This would greatly increase the
regenerant disposal volume and cost.

Site Issues: The facilities required for all three treatment
processes will fit comfortably on the site proposed for the new
Sawgrass WTP. Membrane softening process facilities are housed
inside structures, so they may be hidden from view of neighboring
properties. This limits the visual impact of the new WTP. The lime
softening processes, because of the softeners and filter structures,
will have a more traditional industrial WTP look. The lime soften-
ing processes will require an emergency backwash waste and
emergency sludge blowdown ponds on-site, separate from the site
drainage pond. The two sludge ponds negatively impact the quality
of the site, especially when the sludge ponds are periodically
dredged. Also, dried sludge from the sludge handling process can
create a dust problem if left on-site for storage. Aesthetically, lime
softening process facilities are far less pleasing than membrane
softening process facilities.

Residual Disposal: Each treatment process has unique re-
sidual disposal issues. For membrane softening treatment, the
major disposal issue is the concentrate, a maximum of 4.5 mgd at
the ultimate plant capacity of 18.0 mgd. The most cost effective
concentrate disposal method is by underground injection. Under-
ground injection requires no pretreatment of the concentrate and
saves wastewater treatment costs when compared to disposing of
the concentrate via the sewer system and nearby wastewater
treatment facility. Other wastes from the membrane softening
treatment process include membrane cleaning wastes. The volume
of cleaning waste is small enough that it can be easily neutralized
on-site and disposed of with the concentrate down an underground
injection well.

For the lime softening/ozonation/filtration treatment process,

FLORIDA WATER RESOURCES JOURNAL = JANUARY 1998 « 41



th_e 'afgeSt SIngI_e re_SIduaI is lime sludge. C%"re”t'yr the Table 4. Comparison of Processes Finished Water Quality with Finished Water Quality Goals
City disposes of its lime sludge from the Springtree WTP Projected Lime Projected Lime
by paying to have it hauled away by private contractors. Softening/ Softening/
The lime sludge is then land applied. In the future, lime Projected Membrane ~ Ozonation/ Filtration/
sludge disposal regulations will likely increase sludge Finished Water Softening Finished Filtration Finished lon Exchange Finished
disposal C(c)jStSy especially if landfill disposal of lime sludge | parameter Quality Goals ~ Water Quality Water Quality Water Quality
is required. o

Besides the sludge disposal problems associated with ﬁlgzlg!t)é;rcogsl 50 - 100 80 50 50
the lime softening process described above, the regenerant | ~;icium Hardness
waste from the lime softening/filtration/ion exchange mg/l as CaCO3 30-100 30 80 80
treatment process must be disposed of through the sewer Color. CU <10 R 10 R
system. At a maximum of 30,000 gallons per day at the | -~ ™"
ultimate plant flow of 18 MGD, the regenerant will be a D|5|nlfect'|on, log,
continual discharge. Because of the nature of the | nactivationof Viuses 4.0 >40 40 40
regenerant waste, it will require chemical conditioning, | Haloacetic Acids, pg/l <30 12 <30 <30
such as pH adjustment, prior to disposal into the sewer | Iron, mg/l <03 ¥ * *
system. Langlier Index 0.3-05 04 04 04

pH 8.0-95 9.0 8.8 8.8

Operability: The membrane softening process can be | TDS, mg/l <500 150 250 275
relatively easily automated to minimize manual effort. | TOC Removal, % 30 96.5 30 60-90
The operation of the membrane trains is programmed by | Trihalomethanes, g/l <40 9 <40 <40
the membrane system supplier to allow for automatic | Turbidity, NTU <0.2% 0.05 0.2 0.2
adjustment of water recovery and permeate flux to keep *Below Detection Limits  * In 95% of Samples

the membrane system operating properly. Pretreatment

and post-treatment chemical addition are easily automated to feed
based on plant flow and/or water quality parameters, such as pH
and chlorine residual. The most manually intensive function asso-
ciated with a membrane softening facility is membrane train
cleaning. For each train, thisis typically done once at least every six
months.

Lime softening processes theoretically can be fully automated,
but typically require significant manual intervention, considerably
more than a membrane softening treatment process. This is espe-
cially true for sludge handling associated with the lime softening
process. Sludge handling facilities usually require full-time atten-
tion of an operator to prevent mishaps and equipment damage.
Sludge hauling, even within the site, is also a manually intensive
function.

Discussion Of Sawgrass WTP Treatment Process Selection

Based on the comparison between the three treatment processes
provided in Table 3, itis recommended that membrane softening be
[...]
Hollywood has grown from a population of 2,500 to over 130,000,
accompanied by all the associated products of development: paved
areas, canals for drainage, drainage piping, and structures that
reduce the percolation of rainfall. The result is permanently re-
duced aquifer levels, which have contributed to the landward
migration of saltwater.

In the early 1960s and late 1970s, Hollywood constructed and
expanded its water treatment facility with Spiractor treatment
units, which involve the discharge of water into the base of the
conical shaped Spiractor units, the addition of lime, and the use of
a sand catalyst onto which calcium carbonate precipitates and
adheres, toremove the hardness found in the water. The technology
does a sound job of removing hardness from the raw water supply.
Subsequent filtration and chlorination are included in the treat-
ment process. Since the early 1980s, the city has had 37.5 MGD of
treatment capacity in the Spiractor units.

The raw water supply from the Biscayne Aquifer, about three
miles from the Atlantic Ocean, is generally of good quality, with the
exception of organic compounds and the presence of several types
of bacteria. Chloride concentrations in the wellfield average 40 to
50 mg/L. Elevated levels of organic and tannic acids exist because
of natural seepage of rainwater through the overlying confining
layer. Treatment objectives must consider iron and sulfur-reducing
bacteria, which are protected by slime-producing bacteria. The
bacteria foul membranes and reduce membrane efficiency and
increase cleaning and downtime. They are extremely aggressive
toward ferrous pipes.

With the passage of the Safe Drinking Water Act, Hollywood
became very concerned about its ability to meet trihalomethane
limits (100 ppb) because of naturally occurring organics in the raw
water. Chlorination of the organics caused the city to be near the
trihalomethane limit. Interim measures were taken to add ammo-
niation to reduce trihalomethane (THM) levels, but proposed THM
limits, initially proposed to be 50 ppb, were still a concern.

When the city applied for renewal of its consumptive use (with-
drawal) permits to SFWMD in 1989 and 1994, the district reduced
allowable groundwater withdrawals because of proximity of the
wellfields to a saltwater canal, and because of findings by the
district and the USGS of saltwater migration along the coast. The
city’s allocation was reduced from over 30 MGD to 20.67 MGD for
all wellfields. More severe limitations were placed on the city’s
north wellfield (0.75 MGD), which contains 10 wells with 14 MGD
of capacity.

As a result, in 1990 Hollywood contracted for a 20-year assess-
ment of its water treatment needs. The city’s consultant recom-
mended that it explore water supply diversification options and
construct a membrane process to augment and/or replace the
current, aging Spiractor units. Since Broward County was investi-
gating a raw water supply in the vicinity of Hollywood, a contract
was secured for up to 8 MGD of raw water from the new county
wellfield. Since the new wellfield was in the planning stages, water
quality data were not yet available.

In addition, during this period the city drilled a test/production
well into the Floridan aquifer. Investigative studies found that the
well had artesian pressure at the surface, that plenty of water was
available, and that TDS levels of 2200 mg/L could be easily treated
by low-pressure reverse osmosis. Heeding the consultant’s recom-
mendation to pursue multiple water sources, the city decided to
construct the new membrane process with both salt and freshwater
components.

Design of Membrane Facility

The consultant, Metcalf & Eddy, designed the new membrane
facility. As a part of its charge, the city required that the water
quality from all three processes be compatible with one another.
This included addressing the potential undersaturation of the
reverse osmosis water by mixing with lime softened water, preven-
tion of significant deposition of hardness on pipes, and meeting all
SDWA requirements.

The first step in the evaluation of the membrane softening
process was to define the operational parameters. A pilot plant
study was conducted to evaluate the operation of the proposed
membrane design and to verify that the desired quality of treated
water was achievable with the existing raw water supply from the
Biscayne and Floridan aquifers.

The initial plan was to design a 30-MGD membrane facility
consisting of 14-MGD reverse osmosis and 16-MGD membrane
softening. A facility of such size was much larger than initially
needed, so 14 MGD of membrane softening and 4 MGD of reverse
osmosis membranes were installed initially. They would treat the
brackish Floridan water and the new county source, which the staff
felt would be of poorer quality than the city’s Biscayne wells.

The process flow schematics for membrane softening and reverse
osmosis treatment are virtually the same, including pretreatment,
membrane treatment, and post-treatment. However, there are
significant design considerations that must be accounted for in low-
pressure reverse osmosis processes. The process recovery rate for
membrane softening is 85%, while the reverse osmosis system is
estimated to produce a 75% recovery. The reduced recovery by the
reverse osmosis process increases the quantity of raw water re-

FLORIDA WATER RESOURCES JOURNAL = JANUARY 1998 « 45



quired to produce the same amount of permeate from one process
skid, while producing a larger waste stream of concentrate.

The construction material for the raw water piping was stainless
steel. The pipelines were installed above ground to allow for easier
maintenance, field observations, and to avoid underground con-
flicts on the plant site. A scale inhibitor and sulfuric acid are
injected into the water to stabilize the water before it flows into the
cartridgefilters. The design pH for the membrane softening process
is 6.0, whereas the reverse osmosis system is designed for a pH
value of 6.5.

Cartridge filtration is essential for removal of suspended particu-
lates larger than five microns from the raw water. There are four
stainless steel cartridge filters with over 300 40-inch elements in
each. The cartridge filters were installed vertically to allow for ease
in removing the covers. The maximum flow rate is between 2 and 3
gpm per element.

Once the feedwater is chemically conditioned and suspended
solids are removed, it is delivered to the stainless steel feed pumps.
A dedicated feed pump supplying each skid increases the feedwater
pressure prior to applying the feedwater to the membrane process.
The vertical turbine pumps were initially sized for the membrane
softening process to deliver 1544 gpm with an operating pressure of
130 psi; 1740 gpm with an operational pressure of 400 psi for the
reverse osmosis skids.

The configuration of the membrane skids accommodates two
stages of softening membranes and two stages of reverse osmosis
membranes. The skids are designed to hold 54 pressure vessels.
Each of the membrane softening pressure vessel houses 7
Hydranautics 8040-LSY-PVD1 membrane elements. The reverse
osmosis system uses Hydranautics CPA2 membranes with a recov-
ery rate of 75%.

After passage through the membrane skids, the reverse osmosis
and membrane softening permeates are combined. The residual
pressure allows the water to move the post-treatment processes,
which consists of degasification and chemical addition. The perme-
ate flowstreams contain hydrogen sulfide and carbon dioxide gases.
While this amount is minimal in the Biscayne water, the Floridan
aquifer supply contains about 3.5 mg/L of hydrogen sulfide. The
degasifiers remove hydrogen sulfide from the permeate flow streams.
The gases are released from the flow stream by forced-draft
degasification. The initial design for the permeate flow stream
requires two degasifiers. Anodor control systemis required for the
removal of hydrogen sulfide produced by the permeate degasifiers.
Two-stage, packed scrubbers with equally sized reaction vessels
use sodium hydroxide and sodium hypochlorite for the odor re-
moval process.

The post-treatment chemicals are sodium hydroxide, zinc ortho-
phosphate, sodium, silicofluoride, ammonia, and chlorine. The
chemical system equipment (i.e., pipes, valves, feed equipment,
chemical storage) is designed to accommodate the feed require-
ments when the initial 18 MGD is expanded to 30 MGD. After
chemical addition, the membrane process waters are combined
with the lime softening water and pumped to onsite storage tanks
and the distribution system.

The membrane cleaning/flushing system consists of cleaning and
flushing solution tanks, 5-micron cartridge filters, and cleaning
pumps. The cleaning pumps are constructed to handle high and low
pH cleaning chemicals. The cleaning system is designed to accom-
modate future needs when the system is expanded.

A membrane system shut-down flush is required every time a
membrane skid is taken out of operation. The raw water in the
membrane elements is replaced with permeate water from the
permeate flushing tank. The permeate is pumped through the
membrane elements using the feed pump at low pressure. The
permeate flushing system is designed to meet future design
conditions.

Membrane treatment facilities produce a waste stream com-
monly referred to as “reject water” or “concentrate.” EPA has
classified that waste stream as an industrial waste, thereby requir-
ing the city to acquire an industrial wastewater discharge permit
from DEP. Because the City's wastewater treatment plant cur-
rently disposes of treated effluent via ocean outfall, the city applied
forapermittodischarge the concentrate in the same manner, under
the premise that it was just concentrated groundwater. The state is

in the process of issuing the permit. A back-up disposal via the
wastewater treatment plant was also installed.

The treatment plant includes all facilities necessary to produce
18 MGD of finished water, with the provision to install the remain-
ing units at a later date in space that is currently available for the
planned expansions. Most of these expansions can be accomplished
with minimal impact on continuous plant operation.

The new facility includes a central supervised computer system
that allows operations staff to operate and monitor both the lime
softening and membrane treatment process from one location. The
computer system will also allow the operators to monitor the entire
water distribution system, including the wellfields and tanks, and
to monitor the wastewater system during storm events.

Construction

Construction began in the fall of 1993. Raw water was introduced
in the summer of 1995, with a dedication of the facility on February
5, 1996. During the two years of construction, the most difficult
issues to address have been resolving control system integration
problems and bacteria in the raw water. The level of bacteria has
caused the city to evaluate the continued use of a number of wells,
to review modifications to most of the remaining wells, and to
initiate a wellfield disinfection program to attenuate the bacterial
problems.

The Broward County supply contains even higher levels of
bacteria, so to date the source has been unavailable for treatment
by the membranes. Upon Broward County being able to reduce the
bacteria levels to acceptable levels, the water supply will be deliv-
ered to Hollywood's membrane softening system. Until then, no
deliveries will be made because the color in this water supply is too
high for lime softening process to handle adequately.

The total cost of the facility, including engineering and the
concentrate disposal, was $23 million. Future expansion in 2 MGD
increments will cost approximately $1.5 million each. The costs of
this plant, among the most reasonable for all large membrane
facilities in Florida, are similar to what would be expected for more
conventional treatment, yet the plant provides significant operator
flexibility, improved water quality to customers, and a longer plant
operating life.

Annual operating costs are estimated to be about $2.7 million per
year. The operating costs of the three processes are $0.45 to $0.55,
$0.62, and $0.75 per thousand gallons for the lime softening,
membrane softening, and reverse osmosis, respectively. Wells and
pumping add about $0.13 to the cost of production.

Conclusions

The new membrane treatment process will help Hollywood meet
its potable water demands over the next 20 years. The increase in
plantcapacity has allowed the city to explore the sale of high quality
water to smaller, neighboring utilities, while solving water quality
problems in its own system.

The facility can treat both freshwater and brackish water at the
same time using divided piping systems integrated into the plant.
It is one of the first in the world to install this capacity for both
sources in one plant. Expansions can be made economically with
minimal disruption to current operations, which benefits all city
customers. The costs are comparable to what would be expected for
lime softening or similar treatment processes, and therefore do not
adversely impact users. Costs will be stable over the long term
using this technology.

Membrane treatment is a viable technology and solution for
areas with significant amounts of saltwater and variable amounts
of freshwater, areas of critical environmental concern and drought-
prone areas with saltwater sources. The concept behind the design
addresses use of current membrane technology for solving future
changes in regulations, changing water sources and quality, and
flexibility in operations.

Frederick Bloetscher, P.E., is deputy utilities
director with the city of Hollywood. Roberto S. Ortiz,
P.E., is with the engineering firm of Metcalf & Eddy.

46 - JANUARY 1998 = FLORIDA WATER RESOURCES JOURNAL



